
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
130685   ASTM A-36/A-572-50         0.150  0.835  0.017  0.004  0.166  0.016  0.022  0.015  0.006  0.033  0.003  0.008  0.004
130686   ASTM A-36/A-572-50         0.168  0.858  0.013  0.006  0.164  0.019  0.019  0.020  0.005  0.035  0.003  0.008  0.004
130692   ASTM A-36/A-572-50         0.155  0.859  0.013  0.007  0.186  0.018  0.016  0.018  0.001  0.040  0.003  0.008  0.004
231356   ASTM A-36/A-572-50         0.150  0.833  0.013  0.010  0.174  0.025  0.024  0.019  0.013  0.039  0.004  0.008  0.003
231357   ASTM A-36/A-572-50         0.154  0.837  0.017  0.006  0.176  0.031  0.023  0.019  0.012  0.030  0.005  0.009  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
130685          261301952A      62.795(KSI)     75.095(KSI)     25(%)
130685          261301953A      63.492(KSI)     75.397(KSI)     25(%)
130686          261301967A      64.568(KSI)     77.606(KSI)     24(%)
130686          261301968A      64.506(KSI)     77.407(KSI)     26(%)
130692          261301945A      63.790(KSI)     77.204(KSI)     23(%)
130692          261301946A      63.101(KSI)     77.107(KSI)     25(%)
231356          261303045A      54.519(KSI)     70.485(KSI)     23(%)
231356          261303046A      57.705(KSI)     70.883(KSI)     25(%)
231357          261303056A      62.236(KSI)     74.683(KSI)     22(%)
231357          261303057A      59.345(KSI)     73.193(KSI)     23(%)
231357          261303089A      53.311(KSI)     71.209(KSI)     26(%)
231357          261303375A      64.765(KSI)     77.039(KSI)     21(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
130685          261301966A      25           8.0000       5.2500       12.2000      31.248          14912           0000513935
130686          261301974A      25           8.0000       5.2500       12.2000      31.248          14912           0000513935
130692          261301950A      25           8.0000       5.2500       12.2000      31.248          14912           0000513935
231356          261303056A      12           12.0000      8.0000       12.2000      66.960          14850           0000513910
231357          261303056A      12           12.0000      8.0000       12.2000      66.960          14850           0000513910
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
130685          261301966A      000030       1001744136
130686          261301974A      000030       1001744136
130692          261301950A      000030       1001744136
231356          261303056A      000030       1001744136
231357          261303056A      000030       1001744136
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